PART LIST—Model No. GZFW2011.2

RO106A
Key No. Qty. Description Key No. Qty. Description
1 1 Frame 5 2 3/8”x 2 3/4” Bolt
2 1 Seat 6 2 3/8” Nut
3 2 3/8” x 3” Non-patch Bolt 7 1 Grip
4 2 2” Wheel # 1 Owner’s Manual

Note: “#” indicates a non-illustrated part. Specifications are subject to change without notice. See the back cover
of this manual for information about ordering replacement parts.

EXPLODED DRAWING—Model No. GZFW2011.2

RO106A




Bubble #

OEM Number
3 GZ1014-02
4 GzZ1112
5 GZ1013-13
6 Gz1007
7 GZ1032-01
# GZ7348

Description
3/8" X 3" NON-PATCH BOLT
2" WHEEL
3/8" X 2.75" BOLT
3/8" NUT
GRIP
USER'S MANUAL


https://www.gympart.com/itemdesc.aspx?ic=FMS10046&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10097&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10206&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10063&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMC1066&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

